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q. = Tubos de Acero de México, S.A.

m:mq—m Km 433.7 Carr. México-Veracruz
Via Xalapa

{91697} Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page [ Pagina: (52529 89 1120 o
06043771 174
pate/Dia: 13/12/2006

Customer/ Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order f Cliente Crden - ftem N* Customer’s Reference / Referencia del cliente Manufacturer's Works Order N° [ Confirmacion de Venta
B 093641/02
Manufacture Process | Proceso de fabricacion. Product Type / Tipo de producto. Surface | Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas ¢ especificaciones. Steel Grade / Grada de acero. Ends / Extremoz. NORMAIL BEVEL
APT SL/ASTM A106/ASME SA106/ASTM A53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions ! Dimensicnes. . Length / Lengitud. Quantity / Cantidad. 48 Pcs \UN Nominal Weight / Peso Nominal
219.10 X 8.20 MM 6.00 / 6.50 MTS |42.65 KG/M
8 5/8 X 0.322 INCH 19.70 / 21.30 FT : 28.58 LB/FT
| TENSILE TEST / ENSAYOS DE TENSION _ |
Specimen condition Specimen dimensions Test Y. S. uTs. Y.5.
Condicion de la probeta Dimensiones de |a probeta temp Unit { Unidad Unit { Unidad ! Elengation
HeatN° | Sample N} Ls HT | Type Size Area Temp. |KG/MM2 KG/MM2 uTs Alargamiento
Colada N° § Muestra N* Tipa Ori Tamafo Seccion de Eul 0.5%
mm mmz2 ensayo Required/Requerido Required / Requerido Required §% in 2 inches
Thin: TMin: Min% = AP
Thiax: Thiax:
LMin: 29.50 LMin: 42.18 Max Obt.
“C LMax: LMax: W
31854 (15178 B | AR |[Rec | L | 37.40 x 8.80 §325.12 RT 33.61 51.29 0.66 44
31854 15179 B | AR |Rec| L | 37.50 x 8.10 §303.75 RT 32.32 51.20 0.63 42
Ls:l tion of the ple I Localizacion de la B: Body / Cuerpo U: Upset [ Recalque HT: Heat Treatment { Tratamiento Térmico
Tre: Specimen with heat treatment at lab y [ Probeta ia en laboratoric NT: Normalized and Tempered | Normalizado y Revenido QT: Quenched and Tempered | Templado y Revenido
N: Normalized / Normalizado A: Annealed | Recocido . SR: Stress Relief | Relevado de Esfuerzo AR: As Rolled | Sin Tratamiento
Rec: Rectangular | Rectangular Cyl: Cylindrical | Cilindrica T.5.: Tubular Strip | Segmento Tubular Ori: Orientation / Orientacién
L: Longitudinal [ Longitudinal T: Transverse | Transversal 2 RT: Room Temperature | Temperatura Ambiente EUL: Extension Under Load Method
UTS: Ultimate tensile strength / Resistencia Max: Maximum { Maximo Obt: Obtained / Obtenido ¥.S.: Yield Strength [ Fluencia
LMin: Longitudinal Minimum / Minimo Longitudinal LMax: Longitudinal Maximum [ Maximo Longitudinal TMin: Tr Mini / Minimao Ti sal TMax: Transverse Maximum [ Maximo Transversal
Minimum [ Minimo
¢ in wers manufaciured sampied, teslad sediarnspected in accordance with the specification refesencad end meals the mowirmments in all regpects. This cortificate is issued by 2 _rb_....ncwm.u_ﬂon sysiem and it is valid with elecironic signature. On the original certificate the irde-mark green colored
Tenans' is slamped andior icaticn wiil ba 1 to thie aw
This certificate is not a declarat:on of ongin nor may it be used s a declaration of ongin.
Este documenio cerifica que los productas descritos aquf fuaron manuf dos, yio inspecch de acusmde con i ion de ia y satish los ol quarimi . Esle cerificado se amite meds un sistarmna lo y es vdiide con firma elecirdnica. En ¢! certificade oniginal el logotipo
Tanaris (varde) esté imorese n 12 hojs. En casc de que e posesdor del cenificade entrague una fotocopia del misme, debers garantizar ks conformidad con el onginal, y 58 hace responsable por cualguier use egal o indebide. Cualquier aheracidn yio falsficacion serd sujetz a |a ley. |
2 Esle corilicadn no a5, ni puede sar usado, come una declaracion de origen M DICATTT 040
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Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS ‘EN FABRICA Number/Nimero Page / Pagina: o e

06043771 2/4
pate/Dia:  13/12/2006

Customer { Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order | Cliente Orden - item N Customer’s Reference | Referencia del cliente Manufacturer's Works Order N° / Confirmacién de Venta

093641/02

Manufacture Process /| Procese de fabricacion. Preduct Type / Tipo de producto. Surface / Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification [ Nermas o especificaciones.
API S5L/ASTM Al06/ASME SAL106/ASTM AS53

,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1

Steel Grade [ Grado de acero,

Ends | Extremos. NORMAL BEVEL
BISELADO NOERMAL

Dimensions [ Dimensignes,
219.10 X 8.20 MM
8 5/8 X 0.322 INCH

Length / Longitud.
6.00 / 6.50 MTS
18.70 / 21.30 FT

Quantity ! Cantidad.

48 Pcs/pz

Nominal Weight / Peso Nominal
42.65 KG/M
28.58 LB/FT

HARDNESS TEST / ENSAYOS DE DUREZA

| Through Wall Hardness / Dureza en el espesor |
Heat/ Colada: Required /Requerido HRC Heat/ Colada: _ Required [Requerido  HRC
31854 Min. Max. 22 .00 31854 Min. Max. 22.00
[Sample / Muestra 15178 [End/ Ext: Isample / Muestra 15179 |End 1 Ext:
Quadrant Aver Cuadrant Aver
Cuadrante 1 2 3 Prom | Var Cuadrante 1 2 3 Prom | War
1 oD 75.9 [76.1]78.0 [76.7 1 oD -.lu_m‘“_. 75.2|76.0(75.4
Unit / Unidad MW 76.3 [76.2]76.1 |76.2 Unit / Unidad MW 76.0[76.1]75.4(75.8
HRb 9] 6.2 |77.2176.2 |76.5]0.5 HRb 1D 74.4|74.3]75.1|74.6]1.2
Fipe N° / Tubo N°: |lus: B |uT: a2 Pipe N°® / Tubo N°: |us: & |or: A2
Min: Minimum  Minimo ID: Internal Diameter / Diametro Interno Ls: Lecation of the le [ Local ion de la muestra

Max: Maximum / Maximo
0D: Outside Diameter | Diametro externo
MW: Mid Wall | Centro

Aver.: Average

Prom.: Promedio
Var.: Variation [ Variacién

B: Body | Cuerpo
U: Upset /! Recalque

Tre: Specimen with heat treatment at laboratery [ Probeta tratada en laboratorio

NT: Normalized and Tempered / lizad
QT: Quenched and Tempered | Templado y

HT: Heat Treatment | Tratami Térmico

N: N lized | Normalizado

AR: As Rolled [ Sin Tr i

¥ A: Annealed | Recocido

Revenido SR: Stress Relief / Relevado de Esfuerzo

Q: Quenched / Templado

Heat N* Sample N* Flattening Test
Colada N° §_Muestra N°
31854 (15178 GOOD/BUENO
31854 (15179 GOOD/BUENO

TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS

HIE TS A0 ety 3HATne BroSuriertaas tad Tats i wend e

This certificats is not & declaration of arigin nor may it be used as a declaraton of origin.

faitursd, sempies, tegied  ardiorinspe

Tenaris is stamped. In-case the owner of the original certificate wouid releass » copy of it, he must attest its conformity to-the original ore, taking upan himself the responsibiity fer any unlawful or not allowed use. Any

o it diant

Este documents cerifica gue los productos descritos aqui fueran

Tenars (verde) estd impraso en la hoje. En casc de que el p dei ifi

refasansed acd TAsis tha Tenuitema s = i rezpects This certificste s issued by A computerizad sminm uncit ir valid with alecironicsignatune . .On the ariginal senificete the trade-mark green colored

and/er will be

d to the law.

&8 acuande con 2 o de iy os q

- Este cerificado no es, ni pueds ser usade, come una declaracién de ongen.

. Este

50 gmite un sistema

in del mismo, deberd garantizar e corformidad con el origine!, y sehace responsable por cualguier usc degal o indebido. Cusiguier altgracién ylo falsficacién

izado y es vatide con firma elecirdnica.  En el certificade original sl logotipo

H DICA FT7 04 0

sard sujeta a la ley
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Tenaris

Tubos de Acero de México, 5.A,
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS-EN FABRICA Number/Nimero Page / Pagina: 2 20 om0 1190 fox
06043771 3/4
Date/Dia:  13/12/2006
Customer | Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - item N° Customer’s Reference | Referencia del cliente Manufacturer's Works Order N° f Confirmacién de Venta
093641/02
Manufacture Process [ Proceso de fabricacion. Product Type { Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification | Normas o especificaciones. Steel Grade | Grado de acero. Ends / Extremos. NORMAL BEVEL
APT S5L/ASTM Al06/ASME SA106/ASTM A53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud. Quantity ! Cantidad. 48 Pcs/pz Mominal Weight / Peso Nominal
219.10 X 8.20 MM 6.00 / 6.50 MTS . . 42.65 KG/M
8 5/8 X 0.322 INCH 19.70 / 21.30 FT 28.58 LB/FT
CHEMICAL COMPOSITION / COMPOSICION QUIMTCA.
ooamOw_cEnoamoﬂn_oa %
[ Mn Si Cr Mo 5 P Mi v Cu Al Sn As Nb Ti Ca B -N 51 52 53
X 100 * 1000 B X 10000 * 100

Heat H Maxf 28 135 40 1s 30 30 400 80 | 400 40 15 100
Colada —. Min 28 | 10
Sample N° [P Max] 28 | 135 40 | 15 | 30 [ 30 | 400 80 [ 400 40 15 100
Muestra N° Min 29 | 10
31854

00001 H 16 &7 28 8 2.6§ 3.2 13 &0 o 151 20 12 3 o 1] 16 0 80 0 31.7 0

15178 P 13 67 z8 7 2.23 4.7 1z 70 ] 153 23 14 4 1] o 17 o 80 0 31.5 0

15179 P 18 67 27 8 1.8§ 7.7 13 50 [ 145 21 8 E] ] 0 22 Q 80 1] 29.3 0

H: Heat | Colada
S1:SUMA Nb+V+Ti

P: Product | Producto

S2:SUMA Mo+Cr+Ni+Cu+V 53:SUMA Nb+V

HYDROSTATIC TEST / PRUEBA HIDRAULICA

Pressure / Presidn Time/ Tiempo Results / Resultado

Unig/ Unidad. Waluel Valor Seconds / Segundos

PSI 2350 5 satisfactory / Satisfactorio

- SUPPLEMENTARY . INFORMATICN / INFORMACION SUPLEMENTARIA .. . .

Manufactured by / Fabricado por. TAMSA

Steel making process / Fabricacién de acero. Electric Arc Furnace-Ladle Furnace-Continuous Casting Machine. Fully Killed Steel / Horno de Arco

This is 1o certify that the products herm in wore ufa d in with the Ji

red, sampled, tested, sndiar
* Tenarie' is stamped. in case the owner of the onginal certificate would releass & copy of it, he must attest its conformity 1o the original one, taking upen himse! the responsibility for any uniawiul or not allowed use. Any alteration andfor falgification will be subjected 1o the law
This cantificate is not & declaration of ongin ror may i be used as s declaration of erigin,

Este documeanto cerlifica que fos productos descriles aqul fueron f: dos, yio inspeccicnades de acuerdo con la especificacion de y satiefaca los

reguenmiantos

Tanaris (verde) esté impresa en la hoja. En caso de que el ¢ def treque una pis del misme, deberd garantizar ls conformidad con o original, y se Race fespensable por cualquiar uss iiegal o indekwdo. Cualquier afteracion yio falsificacin serd sujets a & lay

Esle cerificade ne us, ni puede sor usadeo, como una declaracion de origen

refererced and mests the requirements in afl respects This cenificate is issued by a computerized system and it is valid with eksctranic signatre. On the original cerificate the trade-mark green colored

Este carficads e emite mediants un sistama computarizado y es vilido con firma electrérica. En el cartificado eriginal el legetips

_ DICA 777 04 0
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Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS :EN FABRICA

(52) 229 989 1100 tel
(52) 229 989 1120 fax

Mumber/Mimero Page / Pagina:
06043771 4/4
Date/Dia:  13/12/2006

Customer/ Ciente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order { Cliente Orden - ftem N* Customer’'s Reference | Referencia del cliente Manufacturer's Works Order N° [ Confirmacian de Venta
093641/02

Manufaciure Process / Proceso de fabricacion. Product Type / Tipo de producto. Surface ! Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Mormas o especificaciones. Steel Grade / Grado de acero. Ends / Extremes. NORMAL BEVEL

API SL/ASTM Al106/ASME SA106/ASTM AS53 ,JULIO 1, 2000/99/1995-A895/99B B/X42 PSL1 BISELADO NORMAL

Length / Longitud.
6.00 / 6.50 MTsS
19.70 / 21.30 FT

Dimensions / Dimensiones.
219.10 X 8.20 MM
8 5/8 X 0.322 INCH

Quantity [ Cantidad.

pm.wnm\UN

Neminal Weight / Pesc Nominal

42.65 RG/M

28.58 LB/FT

SUPPLEMENTARY INFORMATION /

INFORMACION SUPLEMENTARTIA

Eléctrico-Horno de Afinacidn-Miguina de Colada Continua. Acero calmado con aluminio.
Material free from Mercury contamination / Material libre de contaminacidén de Mercurio
Not repaired by welding / No reparado por soldadura )
Heat Treatment / Tratamiento térmico. Material as rolled / Sin tratamiento térmico

Non destructive test / Control no destructivo. Satisfactory / Satisfactorio

Teneris' is stamped. In case the owner of the orgiral corificate would relesse a copy of it, he must attest its conformity 1o the original one, taking upon himsel{ the msponsibility for ary unlawful or not

This cartificate is not a declaration of

rigin nor mey it be used as & deciaration of origin.

Inspection method / Método de inspeccidén SR-4 - EMI - FLVI - MPI -
MATERIAL DE ACUERDO A NACE MR0175-2003
TAMSA REF: 662846
TAMSA QUALITY DEPARTMENT mHQZWHGWW
QUALITY CERTIFICATYON DEPT CHIEF O
\\Ir/., DEPTO. CERTIFICACION [DE CALIDAD RESPONSABLE DELJDEPT
TERESA M
{ *\
(448t “
Quality System Certified R i N t\.ln..!
N® 110950
R : - . &
Thig is 1o catify ihat the Broducis descibed bams m wer manGRisiued, tampied, ieeted endfof inspeciad in' with tha 1y retarenced and meats the reguiemets it B Tespects Tais ¥

bl andlor

allowad usa. Any

Este documento certifica que los producios descritos agul fusren prof yio de gcuerdo con la especificacion de ia y satisface los raqs

for del certifi ntrag

Tenaris (varde} estd impreso en la hoja. En caso de que al

" Este certificado no os, ni puede ser usade, coma una declameidn de origen.

imientos. Este & Bmite un gistema stark

del mismo, deberd garantizar ia conformidad con el arginal, v 2e hace responsabla por cualquier use ilegel o indebade. Cualguier alteracidn yio falsificacion serd sujata a la ley

do y 85 vilido con firma elacirénica.  En e centificade originel &l logotipe

_ DICA 777 04 0
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